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EXT5100 Series

INTRODUCTION

M This parts catalog contains only special parts for
the EXT5100 Series that are in the making as of
February, 2004.

% Since common parts are used between the EX5100
Sereis, refer to the EX5100 Series parts book
(Cat. No. 97290) for parts except special ones.

B The components of EXT5100 series are arranged
according to the mechanism on pages 2-23. The
illustrations are on left pages and the part numbers
on right pages. The illustrated part and its part
number are assigned the same reference number.

B "XXXXXX" indicates gauge part numbers which
vary depending on subclasses. Please refer to the
gauge part list (pages 24-25).

B The index of part numbers are listed at the back of
this book for quick reference.

H To place an order for any part, please specify the
part number. Note that the contents of this book
are subject to change for improvement without prior
notice.
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Esx) #818 (1)

REF.NO. PART NO. BRI DESCRIPTION QT.
1 2765340 >y LINK 1
2 2405420 Jva BUSHING 1
3 2400390 EE& WASHER 1
4 0070560 NARIL  /M5X13 BOLT 1
5 2765350 Jva BUSHING 1
6 0072330 ARV /M5X17 BOLT 1
7 2765260 Fv bk NUT 1
8 2765330 9S50y CRANK 1
9 0072060 NARIV K /M6X22 BOLT 1
10 0072070 NEF Y /M6 NUT 1
11 276536-920 HZ7— COLLAR 1
12 0045330 NATVRIV F /M6X12 BOLT 1
13 2765380 TAES FLAT SPRING 1
14 276527A0 5275 CRANKSHAFT 1
15 2403680 (] PIN 1
16 2021760 bi=pEeE i OIL WICK 1
17 2073580 Jx)bk FELT 5
18 179320-050 )bk FELT 1
19 2401480 R BALL 1

20  276528-910 ExUE () TOP FEED BAR ASSY. {
21 2765390 p: Il OIL SEAL 1
22 2765400 S| GUIDE/FEED BAR SEAL 1
23 0070070 FNZD IM3X3 SCREW 1
24 2402940 EE WASHER 1
25 0070440 M/hZ /M4AX10 SCREW 1
26 2405420 Tva BUSHING 1
27 2400390 EE WASHER 1
28 0070560 7NARIV  /M5X13 BOLT 1
29 2765310 EXUBEA GUIDE/TOP FEED BAR 1
30 0045430 AR /M4AX4 SCREW 1
31 2765320 EXUEBEERN GUIDE/TOP FEED BAR 1
32 0045430 NATUERT /M4AX4 SCREW 1
33 XXXXXXX Ve TOP FEED DOG 1
34 0070140 T/ NRY /M3.5X10 SCREW 1
35  276520-920 HZ— COLLAR 1
36 0045340 ARV R /M6X14 BOLT 1
37 2082350 & WASHER 1
38 2740350 T PRESSER BAR 1
39 2402910 E2 A S SPRING 1
40 2740370 Fv bk NUT 1
41 2740360 EEEES SCREW 1

TOP FEED MECHANISM(1)

@ xxXxxxx &7 —IIN—=Y T,
MEBESIE24 ~25BDT —IIN—VYR%E

SRLTEEL, °

@ "xxxxxx" represents the gauge part.
Please refer to the gauge part list (page 24-25)






X' #8418 (2)

REF.NO. PART NO.

276501A920
007024A0
276566-920
0045140
2765670

a b wnN =

276572-920
0045330
271003C0
2082350
2025770

© o N O

-
o

1 276504-910

12 0045330
13 2082350
14 2765070
15 2016290
16 2765080
17 2765090
18 0045430
19 2765100
20 0045430

21 276511-920

22 0045330
23 2765120
24 2073580
25 2403510
26 2401480
27 276537-920
28 0045140

EBERRTR
Ay K
TFERFNNZRY /MAXT18
IFtr

TNETUER Y /M5X5
%

70y

RANRIL R /M6X12
#h

&

18]

7277 (18)
NATNVRIV R /M6X12
3

FiTEY

LE AR

bk

D>y

NARNERD /MAXA
9%

NETUER Y IMAX4

95y
INATURIV K /M6X12
A2

ZxTIbbk

ZzTIb bk

BK
Al
FNETIER Y /M5X5

CONNECTION
SCREW
ECCENTRIC
SCREW
WASHER

CRANK
BOLT
SHAFT
WASHER
RING

CRANK ASSY.
BOLT
WASHER

PIN

RING

BLOCK
LINK
SCREW
PIN
SCREW

CRANK

BOLT
CRANKSHAFT
FELT

FELT

BALL
COLLAR
SCREW

TOP FEED MECHANISM(2)

DESCRIPTION
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Eix') 48 (3) TOP FEED MECHANISM(3)

REF.NO. PART NO. BRI DESCRIPTION QT.
1 276513-920 LN— LEVER 1
2 0045340 NATURIV R /M6X14 BOLT 1
3 276514A0 L/\—#f SHAFT 1
4 2010220 oyvy O RING 1
5 2402960 HZ— COLLAR 1
6 0045210 NATUERT /MEX10 SCREW 1
7 2765730 ESAVVATS SPRING 1
8 2765170 LN— LEVER 1
9 0070770 MNRY /MAXT SCREW 1
10 0070440 M/ /M4AX10 SCREW 1
11 2765180 SRAER BLADE GUIDE 1
12 0070260 TINZ D IMAX25 SCREW 3
13 2403320 AR—=4 SPACER 3
14 272538A0 SREE ADJUSTING BAR 1
15 2403220 = SEAL 1
16 2005550 IE X8R RING 1
17 2405590 |E= A3 SPRING 1
18  272539A0 Bty PIN 1
19 179201-050 Fv b NUT 2

20 0045000 NATRIL R /M5X10 BOLT 2
21 2400420 EE WASHER 1
22 2765240 A bwiN STOPPER 1
23 2765190 Fv b NUT 1
24 0070590 ’RFRT /M45 SCREW 1
25 2113010 m/\x SPRING 1






Ny K, BN—igE MACHINE BED FRAME, COVER

REF.NO. PART NO. BRI DESCRIPTION QT.
1 270083A9U0 BIEA/N— (8) SIDE COVER ASSY. 1
2 274011-910 T PRESSER BAR 1
3 2701680 RERN FABRIC GUIDE 1
4 2700810 HIN— COVER 1
5 2109300 m/\% SPRING 1
6 0071430 FANNZY IMAX5.5 SCREW 1
7 2700790 HIN— COVER 1
8 0070660 BxY /M4 SCREW 1
9 2700670 HIN— COVER 1
10 0071540 FNZY /IM3X3.5 SCREW 3






R , E T X X118 NEEDLE DRIVE, KNIFE DRIVE MECHANISM

REF.NO. PART NO. BRI DESCRIPTION QT.
1 271015-920 LN— LEVER 1
2 0071500 ARV /M6X12 BOLT 1
3 271023-910 Gz SHAFT ASSY. 1
4 2021760 Kaomih OIL WICK 2
5 271018C91Y0 #HEIJva () BUSHING ASSY. 1
6 179009-050 Jx)bk FELT 1
7 0045820 NATUERY /M4AX8 SCREW 1
8 2710160 >y LINK 1
9 0045450 NATUERY /M3X4 SCREW 1
10 2710170 BT PIN 2
11 0071850 FiNRT /M3X4 SCREW 2
12 273001A920 g5y CRANK 1
13 0045330 NATNRIL R /M6X12 BOLT 1






I e

REF.NO. PART NO.

1 2740440

2 274043A0

3 274042-920
4 0045010

5 2740550

6 274045-910
7 213218A920
8 0045310

9 274048-910
10 2740540

1 2109300

12 007018A0
13 2740390

14 2740410

15 0071931

16 2740400

17 XXXXXX

@ xxxXxxx |&7 —IIN—Y T,

EBERRTR

Jva

FIINR

H>—

ANATVRIV ~ /M5X14
R T/ A%

LN—

L/N\—

INATURIV R /M5X12
L/N\—

A~y

M/ \x

FTFINF NN /MAX6
IS

2

BRI /M4

ARy
I (#8)

BHmESIE 24 ~ 25 EDT —V/I\—VY&K%

BRLTIEEL,

PRESSER FOOT MECHANISM

DESCRIPTION

BUSHING
SPRING
COLLAR
BOLT
SPRING

LEVER
LEVER
BOLT
LEVER
STOPPER

SPRING
SCREW
LEVER
LINK
SCREW

STOPPER
PRESSER FOOT ASSY.

@ "xxxxxx" represents the gauge part.
Please refer to the gauge part list (page 24-25)

QT.

- A A A - A A A
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EXT5100 Series




$ahE LUBRICATION MECHANISM

REF.NO. PART NO. BRI DESCRIPTION QT.
1 274551A910 BEmMFE () JOINT ASSY. 1
2 274552A910 BEHF JOINT 1
3 2041850 ouvy O RING 1
4 2745560 Jx)bk FELT 1
5 0045430 NATUERT /M4AX4 SCREW 1
6 2745500 HIN— COVER 1
7 2745590 Le SPACER 1
8 007018A0 FTFIRFNNRT /MAX6 SCREW 2
9 2745490 Jx)bk FELT 1
10 2103200 Ei= EXHAUST OIL DISTRIBUTOR 1
11 2403710 Fa—7 TUBE 1
12 2745920 ®F JOINT 1
13 2745290 )bk FELT 1
14 2745300 HIN— COVER 1
15 0071920 BRI /M4 SCREW 2
16 2021760 bi=pEeE i OIL WICK 1
17 2401520 - OIL WICK 1
18  274517B910 INA T (58) PIPE ASSY. 1
19 2400970 R BALL 1

20 0045430 AR /IM4AX4 SCREW i
21 274593B910 INA T (58) PIPE ASSY. 1



EXT5104-02,04

EXT5114-03,04
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E A5 (1)

REF.NO. PART NO.

1 XXXXXX
2 0070130
3 2740510
4 0070100
5 2741060
6 0070090
7 212059-B0
8 2126680
9 0050300
10 XXXXXX
1 0070130
12 2740510
13 0070100
14 2741060
15 0070090

16 212059-B0

17 2126680
18 0050300
19 XXXXXX
20 0070130
21 2740510
22 0070100
23 2741060
24 0070090

25 212059-B0

26 2126680
27 0050300

@ xXxXXXX |E7 —IIN—Y T,

EBERRTR

I (8
FINRY /M3.5X8
ZIYNR
TN /M3X6
T4 H—H—F

TR /M3X5
Evxy /A
TR
FXT/CIX23
T ()

FhF D /M3.5X8
I INR
FNRT /M3X6
TAYA=A—F
FINRD IM3X5

E>xY/C

R THHENR
FRY/CIX23
#T ()
TR /M3.5X8

ESAUNAS
N IM3X6
TAYH=HA—F
N IM3X5
ez /Cl

# TR
FRT/CIX23

HRESIE 24 ~25 HOTF—I/N\—VY&KE

BRLTIEEL,

SPECIFIC PARTS(1)

DESCRIPTION

PRESSER FOOT ASSY.
SCREW

SPRING

SCREW

FINGER GUARD

SCREW

SCREW

PRESSER FOOT AUXILIARY PLATE
SCREW

PRESSER FOOT ASSY.

SCREW
SPRING
SCREW
FINGER GUARD
SCREW

SCREW

PRESSER FOOT AUXILIARY PLATE
SCREW

PRESSER FOOT ASSY.

SCREW

SPRING
SCREW
FINGER GUARD
SCREW
SCREW

PRESSER FOOT AUXILIARY PLATE
SCREW

@ "xxxxxx" represents the gauge part.
Please refer to the gauge part list (page 24-25)

QT.

O = - - A A A - A A A - A A A
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E A5k (2)

REF.NO. PART NO.

213062B0
3065270
0045540
2402830
270522C0

a b wnN =

XXXXXX
0070130
2740510
0070100
2741060

© o N O

-
o

1 0070090

12 212059-B0
13 271544-91Y0
14 271542-920

15 0071500
16 2715460
17 2021760
18 0045450

19 271533B910
20 179130-050

21 0070541
22 2330350

@ xXxxxxx |&7 —IIN—Y T,

EBERRTR

A N—

i
NATUERY /M3X3
Tz
958

BT (#8)
FNZ T /M3.5X8
ESAINAY S
ENZT /M3X6
T4 vA—A—R

SEhR T /M3X5
B>z /C
FIb=—EBtv b
LN\—

NARIV S /M6X12

TIEY (K8)
famig
NATUERT /M3X4
EIb—1—& 8
Jx)b bk

SENRY /M3.5X6.7
)bk

HRBESIE 24 ~25 BOF—I/N\—VY&RE

BRLTIEEL,

©

SPECIFIC PARTS(2)

DESCRIPTION QT.

SIDE COVER
PIN

SCREW

PIN
CRANKSHAFT

PRESSER FOOT ASSY.
SCREW

SPRING

SCREW

FINGER GUARD

SCREW

SCREW

UPPER LOOPER HOLDER ASSY.
LEVER

BOLT

PIN ASSY.

OIL WICK

SCREW

UPPER LOOPER HOLDER ASSY.
FELT

SCREW
FELT

O = -

@ "xxxxxx" represents the gauge part.
Please refer to the gauge part list (page 24-25)
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E A5k (3)

REF.NO. PART NO.

210529A9T0
201086B0
210531-9T0
21010680
263543-TAO

a b wnN =

2084480
263544-TAO
2103190
2084490
005082A0

© o N O

-
o

1 275015B0

12 2750070
13 2750200
14 2750450
15 0070070

16 275531-910
17 2756140

EBERRTR

REF (@)
Aot/ \ %
KRBT (B
M8/ \% (58)
PSS

SFxv b
Zm
AT
)bk
FFHE /C5

754w b
o

Y

i

TR T /M3X3

EARaCFAl L
iUk

SPECIFIC PARTS(3)

DESCRIPTION QT.

TENSION SPRING ASSY.
SPRING

TENSION SPRING ASSY.
SPRING (LIGHT)

KNOB

RATCHET
SPRING SHIELD
DISC

FELT

SCREW STUD

BRACKET
THREAD GUIDE
THREAD TAKE-UP
THREAD GUIDE
SCREW

NEEDLE COOLER
FELT

A A N 2 _ A N -

- A A A






WESIERT7 Ry FAVE

REF.NO. PART NO.

1 2106850
2 2106800
3 2106810
4 0051840
5 2011910
6 0030440
7 2106820
8 0050530
9 2106830
10 2106840
1 0029060
12 0070200
13 2012520

14 210691A910
15 205361A0

16 0050570
17 2106890
18 0051570
19 0024300
20 2106900
21 0050880
22 1670660
23 0029050
24 1371420
25 2106920
26 0012060
27 2130950
28 0012290
29 0050570

30 201211C910

31 2058350
32 0052990
33 303312A0
34 3033130

EBERRTR

7oy b ()
TSy b
ey

& /C5
m/\x

NATY /G5
S

SR /CAX4.8
Er

A S

FINZ D /CAX2.6
FINZD IMAX10
INRES

EHRE (Ev b)
ERE

SENZT /C3X5
AR/
SR /C3X4.5
Bxv/C3
750w b

INARIV S /CAXT7.5
Es

SN2 /C5X4.5
Ee

AhwN

FNRY /CAX5.3
#EntR

TR /C3X4.5
T2 /C3X5
EA () (40mm)

TR

SR /C3X2.6
A~y
9o

ATTACHMENT FOR BLINDSTITCH HEMMING

DESCRIPTION

BRACKET ASSY.
BRACKET
HINGE

SCREW
SPRING

NUT
WASHER
SCREW

PIN

FLAT SPRING

SCREW

SCREW

WASHER

CLOTH GUIDE ASSY.
CLOTH GUIDE

SCREW
BRACKET
SCREW
SCREW
BRACKET

BOLT
WASHER
SCREW
WASHER
STOPPER

SCREW

AUXILIARY PLATE
SCREW

SCREW

GUIDE ASSY. (40mm)

GUIDE
SCREW
STOPPER
CLAMP

QT.

RO SN _a A a NN A A N A A A A A A A N SN N G

=, . . ey



S
LL# 080l€1L2
J2%0a 026-0€96. | 0190222 0/0L€le oviziioz 14 - NEEYIVO-F0LSLXT
ovsoLeLe €
S
LL# 080L€LC
12%5d 026-0€96. | 0190222 0l0Lele oviziloz 14 - eePIv0-701S1X3
ovsolele €
S
Rwﬂo 026-220..2 019022 0l0LeLe 0soLeLe oviziloz 14 z NEEE/C0-FLLSIXT
€
S
6# osoleLe
12X9a 026-0€96/ 1 0190422 0l0LeLe oviziloz 14 - NEEZ/Z0-701S1X3
ovsoLelz €
37g33N ¥3A10H dv3d 1NOY4 J4INM J4INM MS | ON 03ds/
37033aN ay¥vnNo 31a3aN H3IMOT ¥3addn I9NVO JdAL ANIHOVIA
) I} -
Ir B4 % | ® Yxdl | YXT | & | EMAAS
=45
[ —— 1
& ﬁ“
et
008Vv982./2 00S-0LLELZ S
0090222 61# 0€90//2 | 00¥v982..2 ovveLle 0491-¥0¥222 | (091-€01€12) | (0491-€0¥222) | 0491-80¥222 | 00%-0LLELT 14 - NEEY/P0-701SLX3
00€Vv982./2 00€-0LLELT ¢
00898222 00G-LLLELZ S
0090222 61# 0£90/.2 | 00¥Y982..2 ovveLLT 0491L-¥0¥222 | (09L-21L€12) | (0491-€0¥222) | 049L-60v222 | 00b-LLLELZ 14 - £ePIY0-#01S1X3
00€Vv982./2 00€-LLLELZ €
008V/82..2 00G-ZLLELZ S
0100422 |8L#09290./2 | 00¥V.8Z..2 ovveLlT 0491-0¥222 | (091-€01€12) | (0491-€0¥222) | 049L-80v2.2 | 00¥-2LLELZ 14 z NEEE/C0-FLLSIXT
00£Vv/82..2 00g-ZllElz €
00Sv98Z..2 00S-0LLELZ S
0090//Z  |GL#0vZ90L.Z| 00¥V98Z..T ovveLLT 0491-0v222 | (091-€01€12) | (0491-€0¥222) | 049L-80¥2.Z | 00%-0LLELZ 14 - NEEZ/Z0-+0151X3
00€v982//2 00€-0LLELT €
¥3d001 ¥3d001 'ASSV 1004 Hod 900 90d 20d 'ASSVY 504 31vd MS | ON 03ds/
H3IMOT d3addn H3ASSIHd @334 doL a33ad 441 | @334 XNy | aII4NIVIN | a334 NIVIN 37033N I9ONVO 3dAL INIHOVIN
=\ =L | =\r—AT | (B Ted HA¥T | HN¥EE | BOREs YWeEEE () HA¥E 4z G—& YEHAAE

L s oy S s B [8Es =

(1)1SI7S19Vd I39NVD 00L51X3 (1) Am—\1<—L 00LGLX3




b &5 B 9 & ¢

Sl

NNMMUO 026-0€96/ L 01902.¢2 0/0lL€lLe oveolLele ovicLioe € - NEE€Z/20-1Y0LS1X3
NNMMMVD 026-0€96.1 0190..¢ 0/0l€lLe 080lL€Le ovieiioc 14 - N€Z2/Z1L-S0LS1X3
S
NN_WMwD 026-¢c0..¢ 0190212 0/0L€lLe 080LELe ovicLioe 14 Z NEEY/VO-VLLGLXT
€
(]
NN_WMMD 026-¢c0..¢ 0190242 0/0lL€le 080LELC ovicLioe 14 Z CEVIVO-YLLGLXT
€
37033N d3d10H dv3d 1INOdYA J4INM J4INM MS ON 03ds/
37d33IN advnos 31a3aN H3IMOT H3ddn JONVO 3dALl ANIHOVIN
] i .
" Bis B | B yrd | YXT | =g | WMcss
=5
—
a i
ey
0Lec0..2 L¢# 0020.L.2 00¢-11L08.¢ ovvelLlC 049L-v0v222 | (09L-€0L€L2) | (049L-€0¥222) | 0491-80¥..2 00€-88G/.¢ € - NEE€Z/20-1Y0LS1X3
0090222 GL# 0290212 00v-L8LL.2 08G¢..¢C 0491-20v222 | (091-€01€12) |(049L-10¥222) | L49L-20¥2.2 00¥-00L€ELC 14 - N€Z2Z/21-S01LS1X3
00SV.824.2 00gZHelz | S
009024 | 6L#0E90LL2 | 00VV.SZLIZ | OYELIZ | 049L-bOv2iZ | (09L-COLELZ) |(0494-60V2L7) | 0491-80v2L | OOWZLLELZ | v | T | NECWMO-PLISLXA
00€V.82LL2 00eTLIELZ | €
008v.82.12 00SELLELZ | G
00902/ | 6L#0E90LLZ | OOWVISTLIZ | OYELLZ | 049L-0vLLT | (09L-LLLELD) |(0494-E0V2L0) | 049L-60v2.2 | OOV-ELLEVZ | v | € | SEwivo-LISLX3
008v.82.L2 00e-ELLELT | €
d43d001 d43d001 1004 50d 90d 90d 90d 'ASSVY 90d 31vd MS ON 03ds/
H3IMOT d3ddn d3SS3Hd d334 dolL da3ad4dia a3aadxnv a33a4 NIVIN ad3a3a4d NIVIN 37d33IAN JONVO 3dALl ANIHOVIN
vt | T | TeE | BART | BOREE | BREs WeEOST (@) BOET M G—d | ViAS
[ 1

a

(2)SLYVd I39NV¥D 00L51X3

(2) m—\1<—L 00LGLX3




THREADING DIAGRAM
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REENO. | paART NO. APPRLICABLE MACHINE
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PART NO.
0012060
0012290
0024300
0029050
0029060
0030440
0045000
0045010
0045140
0045140

0045210
0045310
0045330
0045330
0045330
0045330
0045330
0045340
0045340
0045430

0045430
0045430
0045430
0045430
0045430
0045450
0045450
0045540
0045820
0050300

0050300
0050300
0050530
0050570
0050570
005082A0
0050880
0051570
0051840
0052990

0070070
0070070
0070090
0070090
0070090
0070090
0070100
0070100
0070100
0070100

0070130
0070130
0070130
0070130
0070140
007018A0
007018A0
0070200
007024A0
0070260

0070440
0070440
0070541
0070560
0070560
0070590
0070660
0070770
0071430
0071500

0071500
0071540
0071850
0071920
0071931
0072060
0072070
0072330
1371420
1670660

179009-050
179130-050
179201-050
179320-050
2005550
2010220
201086B0
2011910
201211C910
2012520
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23 26
23 28
23 19
23 28
238 1
23 6

7 20
13 4
5 4
5 28
7 6
13 8
3 12
5 7
5 12
5 22
1 13
3 36
7 2
3 30
3 32
5 18
5 20
15 5
15 20
1" 9
19 18
19 3
il 7
17 9
17 18
17 27
23 8
23 16
23 29
21 10
23 21
23 18
23 4
23 32
3 23
21 15
17 6
17 15
17 24
19 N1
17 4
17 13
17 22
19 9
17 2
17 1
17 20
19 7
3 34
13 12
15 8
23 12
5 2
7 12
3 25
7 10
192l
3 4
3 28
7 24
9 8
7 9
9 6
1" 2
19 15
9 10
1”1 N1
15 15
13 15
3 9
3 10
3 6
23 24
23 22
1" 6
19 20
7 19
3 18
7 16
7 4
21 2
23 5
23 30
23 13

PART NO.
2016290
2021760
2021760
2021760
2021760
2025770
2041850
205361A0
2058350
2073580

2073580
2082350
2082350
2082350
2084480
2084490
21010680
2103190
2103200
210529A9T0

210531-9T0
2106800
2106810
2106820
2106830
2106840
2106850
2106890
2106900
210691A910

2106920
2109300
2109300
2113010
212059-B0
212059-B0
212059-B0
212059-B0
2126680
2126680

2126680
213062B0
2130950
213218A920
2330350
2400390
2400390
2400420
2400970
2401480

2401480
2401520
2402830
2402910
2402940
2402960
2403220
2403320
2403510
2403680

2403710
2405420
2405420
2405590
263543-TAO
263544-TAO
2700670
2700790
2700810
270083A9U0

2701680
270522C0
271003C0
271015-920
2710160
2710170
271018C91Y0
271023-910
2715338910
271542-920

271544-91Y0
2715460
272538A0
272539A0
273001A920
274011-910
2740350
2740360
2740370
2740390
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5 15
3 16
1" 4
15 16
19 17
5 10
15 3
23 15
23 31
3 17
5 24
3 37
5 9
5 13
21 6
21 9
21 4
21 8
15 10
21 1
21 3
23 2
23 3
23 7
23 9
23 10
23 1
23 17
23 20
23 14
23 25
9 5
183 1
7 25
17 7
17 16
17 25
19 12
17 8
17 a7
17 26
19 1
23 27
13 7
19 22
3 3
Su—i
7 21
15 19
3 19
5 26
15 17
19 4
3 39
3 24
7 5
7 15
7 13
5 25
3 15
15 N
3 2
3 26
717
21 5
21 7
9 9
¢ 7
9 4
9 1
9 3
19 5
5 8
1 1
1" 8
1 10
1" 5
1 3
19 19
19 14
19 13
19 16
7 14
7 18
1" 12
9 2
3 38
3 M
3 40
13 13

PART.NO.
2740400
2740410
274042-920
274043A0
2740440
274045-910
274048-910
2740510
2740510
2740510

2740510
2740540
2740550
2741060
2741060
2741060
2741060
274517B910
2745290
2745300

2745490
2745500
274551A910
274552A910
2745560
2745590
2745920
2745938910
2750070
275015B0

2750200
2750450
275531-910
2756140
276501A920
276504-910
2765070
2765080
2765090
2765100

276511-920
2765120
276513-920
276514A0
2765170
2765180
2765190
276520-920
2765240
2765260

276527A0
276528-910
2765310
2765320
2765330
2765340
2765350
276536-920
276537-920
2765380

2765390
2765400
276566-920
2765670
276572-920
2765730
303312A0
3033130
3065270
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13 16
13 14
13 3
13 2
13 1
13 6
13 9
17 3
17 12
17 21
19 8
13 10
13 5
17 5
17 14
17 28
19 10
15 18
15 13
15 14
15 9
15 6
15 1
15 2
15 4
15 7
15 12
15 21
21 12
21 1"
21 13
21 14
21 16
21 17

5 1
5 N
5 14
5 16
5 17
5 19
5 21
5 23
7 1
7 3
7 8
7 N
7 23
3 35
7 22
3 7
3 14
3 20
3 29
3 3
3 8
3 1
3 5
3 "
5 27
3 13
3 21
3 22
5 3
5 5
5 6
7 7
23 33
23 34
19 2
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